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%W AR EN B A PR 4 5/Anhui Clean Energy Co., Ltd. JL-QMS-131

R8RSR N IEBR A 4 2 S B & R AL B R 5 B e £
Full-wrapped composite cylinders with steel liner for the on-board storage of
compressed natural gas as a fuel for automotive vehicles
S %S Hoop-wrapped composite cylinders type: CNG3-C-416-260-20T
7 il 5 Product drawing no: LD20-01-TY-02  (2020.06.15)
BH AT Filling medium: CNG
filli% ¥ Al iiE 4% 5 Manufacturing licence number:

TS2210K24-2026
Anhui Clean Energy Co., Ltd.

il & #.{i, Manufacturing company:

A =4k Batch No.: 22J030 #ili# H 3 Manufacturing Date: 2022.11
FE kR HEA S Standard: _Q/LD 0001-2020

Afrgmse <Rt 152 R, @mSM_001 S 152 5

7F Remark: A<#k & 4% 48 5 S A & F 75 This batch hoop-wrapped composite cylinders don’t
contain following number: 001 (J7#MEAEIRSE). 002 (PIRHARTERIG). 028(R MR IRL).

T R Q/LDO0001-2020 B FRAEME, FEAIEFR AL FAt () 22500 WL EOYA AR sk, TP A0 06 B 6 BT Ak B 4 Ttk
B R egage s &AM, AR CRAFE FRER, CEiE 220029102 MUK R

| FEH AR ¥AE Main technical data

AMITAEE S (MPa) o KEREE S (MPa) 4
Nominal WP Hydrostatic TP
AHAKER (L) 450 RS (MPa) s
Nominal Volume Leakage TP
WIBAFFEE (mm) it
Liner OD
2 EA# K Main Material
F | Type £ F7. FS Name RS Bk Type
P EFA$} Liner Material 30CrMo L45ME ®416X3.5
£} #E#4 k| Fiber Material Bk £T 4 SYT49S 24K
W BE#4 ¥l Resin Material T i NPEL-128
3 PWAEFEME2E % Liner Material Chemical Composition-
JG% Element c Si Mn Cr Mo S P S+P Ni Cu
R R AE% 0.26~ | 0.17~ | 0.40~ | 0.80~ | 0.15~ < <
<0.015 | =<0.30 | =0.20
AQL 0.33 0.37 0.70 1.10 0.25 0.005 0.010
SR A B % 0.21 | 0.53
’ 0.305 0.968 | 0.180 | 0.003 | 0.007 | 0.010 0.024 | 0.040
Actual Content 7 9
4 J1°#1" & Mechanical Property
4.1 WAEFEL Liner Material
i AR 558 P . .
k56 H ﬁ?ﬁ?ﬁ)ﬁ Yield ﬁEﬁ{_‘% T %75 Bend
. Tensile Strength Elongation Impact value .
Inspection Item Strength Rea 180
Rm (MPa) A (%) Akv (J/cm?)
(MPa)
ErRs bRtk AQL =842<880 =700 =14 /=24 | FH52=30 -
S 25 N
869.42 782 16.2 80 82 Acceptance
Actual Results
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4.2 £T4E/W RS & 448} Fiber/Resin Composite20

235 B InspectionItem | #1438 Tensile Strength o/MPa JZIE BTV 5% & Shear Strength Ts/MPa

EHEARUHE AQL =1750 >13.8

STl B Actual Results 1997.4 | 19554 1949.3 49.0 475 49.4
5 PRE&AHFE Liner Metallographical Inspection
BHAR ik 2R FE Decarburized Layer, mm
Microscopic Structure 4MEE Outside M EE Inside
5] -k 2 Ak Tempered Sorbite 0.16 0.08

6 M AEImERfFEEIFEE Check the dissection of liner bottom

SRR A& EEER, REHAESK.

7 FKEERALE Bursting Test

7.1 WAE Liner
4m'5 Serial No.: 002 _ #&W & /7 Bursting Pressure: 21.28 MPa
#1700 Shape of crevasse: MEMEASTE, TWEH .

7.2 R¥fh Cylinder
%5 Serial No.: 028 #&M Ik /7 Bursting Pressure: __ 65.38 MPa
27 O Shape of crevasse: MMEAFT, WA

8 IR JE /117G A5 Ambient Temperature Pressure Cycling Test
454w S Hoop-wrapped composite cylinder No.: _ 22J029102

f&¥ & 77 _EBR Maximum Cycling Pressure: 26.00MPa
E¥1 & 73 BR Minimum Cycling Pressure: 2.00MPa

RIELE R Testing Results:
BIERMEEAZE 23045 Ik, A THIREUR .

Ambient Temperature inflating cycling to _23045 _times, cylinder has no leakage and no burst..

EHFE AR BRI ST S Q/LD 0001-2020 FRAEHIE SR, &,

After mspectlon ndi*tests Products of this batch are according to the requ1rement&of Q/LD 0001-2020 and

acceptable 5
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